

TEST CERTIFICATE

This is to certify that the nominated size and quality of the following SLR product has been inspected and tested with following results.



Page 1

Customer Sold To: HES NZ Ltd 3 HEB PLACE TAKANINI, AUCKLAND. 2105. NZ

Order:	5902	Test Standard:	ENTERPRISE STANDARD
Invoice:	42341	Certificate No:	SLR20783
Material:		Works Ref No:	23/2560#-3
Date:	21/08/2023	Batch :	23-2
Brand	SLR	Buyer Order No:	230616HESNZ

Item	Quantity (pcs)	Test Quantity (pcs)	Working Load Limit (ton) / WLL	Standard Breakage Force (ton) / BF	Fact Breakage Force (ton) / BF
SLR-33 MASTER LINK 76-8	30	1	1.6T	6.4T	6.96T
SLR-487 WA-S MASTER LINK 87-8	30	1	2.7T	10.8T	11.22T
SLR-487 WA-S MASTER LINK 108-8	40	1	3.5T	14T	14.67T
SLR-487 WA-S MASTER LINK 1310-8	20	1	5.5T	22T	23.12T
SLR-483 8006 MASTER LINK ASSEMBLY 0708	20	1	4.6T	18.4T	20T
SLR-77 EYE SELF-LOCKING HOOK WITH GRIP 7/8-8	50	1	2T	8T	8.07T
SLR-85 EYE SHORTENING GRAB HOOK 7/8-8	160	1	2T	8T	8.34T
SLR-507 CLEVIS FOUNDRY HOOK 13-8	10	1	5.3T	21.2T	21.36T
SLR-283 FORGED SWIVEL WITH BEARING 13-8	10	1	5.3T	21.2T	21.4T
SLR-317 PWB NEW TYPE EYE SHORTENING HOOK 7/8-8	80	1	2T	8T	8.18T
SLR-1004 CLEVIS SLING HOOK 10-10	20	1	4T	16T	16.2T
SLR-1013 MASTER LINK 2016-10	10	1	17T	68T	68.15T

Test Conclusion
Qualified

42 Clements Avenue Bundoora Vic Aust
Bundoora Victoria 3083 Australia